



Intertek Pakistan (Pvt.) Ltd.
 172-S, PECHS Block 2,
 Tariq Road, Karachi, Pakistan
 Tele: +92(21) 3430 4270 – 6
 +92(21) 3602 2873
 +92(21) 3602 2837
 Facsimile: + 92 (21) 34526262
 E-mail: cb.pakistan@intertek.com

QA/018/02

Test Report

Section I

Job No:	LS-1655-11 R2	Date of Issuance:	05/07/11
Sample Information			
Commodity:	Sanitary Material	Reference No:	UNHCR: SC/ITB/11/003
Location:	Not Available	Sampling Date :	Not Available
Sample Type:	Sanitary Material	Receiving Date :	30/04/11
Terminal :	Not Available	Qty :	01
Vessel Name :	Not Available	Total Samples :	01
Lot No. :	Not Available	Sample Seal No. :	Not Available
Shore tank No :	Not Available	(Other Requirements)	Not Available
Client/Establishment			
Name:	M/S ZAHRA TENTS INDUSTRIES PVT LTD	Contact person:	92 42 35274151
Address & Location:	21-Km Main Ferozpur Rd Lahore Pakistan		

Section II

General Description
UNHCR Item No 02098, Last updated, 08 March 2011
Sanitary material for use by females (Cloth). 100 % cotton flannel highly absorbent from bleached or unbleached material.



PSQCA
 ISO/IEC17020
 IB001



Lahore Office

House # 491/G-1 Johar Town,
 Lahore, Pakistan

Tele: +92 42 3 5301044
 3 5310733

Electrical Laboratory

Fan Development Institute,
 GT Road, Gujrat, Pakistan

Tele: +92 53 3530061
 3530059
 3016009

TEST RESULT

No	Technical Specification		Results	Deviation	Compliance (Y/N)
1	Fiber Composition				Yes
	a. Cotton	100% Cotton Method: In accordance with 96/73/EC, As amended by 2006/2/EC	100%	-	
2	Fabric Width	1.5 Mtr Method: ISO 3932-1976	1.5Mtr	-	Yes
3	Fabric Thickness	0.55mm Method: ISO 5084-1996	0.7mm	+0.15	No
4	pH Value	6.0-8.5 Method: ISO 3071-2005	8.5	-	Yes
5	Threads per unit length Method: ISO 7211-2-1984				
	a. Warp per cm	21cm Min	26cm	+5	Yes
	b. Weft per cm	18.5cm Min	20cm	+1.5	
	c. Warp per Inch	-	67/inch	-	No
d. Weft per Inch	-	56/inch			
6	Fabric Weight	170-180 Gm/m ² Method: ISO 3801-1977	205.0 Gm/m ²	-	No
7	Yarn Count Method: ISO 7211-5-1984				No
	Warp	30	27.4 Tex (21.6 Ne 'S/1)	-2.6	
	Weft	50	52.2 Tex (11.3 Ne 'S/1)	+2.2	
8	Color	Natural	Natural	-	Yes

Comment:

1. Test Conducted by Intertek Pakistan (Pvt.) Ltd. S.I.T.E. Ref PAKT11002897
2. Product does not comply in item number 3, 5c, 5d, 6 & 7.
3. The results in this test report are related to the sample(s) given by the customer and can not be reproduced in part, and Intertek Lab does not acknowledge the liability that the sample (s) supplied is / are accurately delegate sample (s) of any batch or stock.
4. Test Report is valid only for 30 days from the date of issuance
5. The sample shall be in retention for 30 days from the date of issuance

Section III

Prepared By: ED Chemist	Review By: ZM Senior Chemist	Approved By: SMR Lab Administrator
--------------------------------------	---	---

.....END OF REPORT.....

Lahore Office

Electrical Laboratory

House # 491/G-1 Johar Town,
Lahore, Pakistan

Fan Development Institute,
GT Road, Gujrat, Pakistan

Tele: +92 42 3 5301044
3 5310733

Tele: +92 53 3530061
3530059
3016009